
 
 

 

 

 

 

 

 

 

 

 

 

 

 

  

2019 

Urban Development Department   |  Government of Uttar Pradesh          

uxj fodkl foHkkx   | mÙkj çns'k “kklu      

                    UTTAR PRADESH 
STATE SEPTAGE MANAGEMENT POLICY 

                  mÙkj çns'k     

jkT; lsIVst çca/ku uhfr 

Diglot Edition  
f}Hkk’kh laLdj.k  



    

 
 

 

 

 

 



 

 
 

1 

 

 

 

 

UTTAR PRADESH 

STATE SEPTAGE MANAGEMENT POLICY 

 

 

 

 

 

 

 

 

 

 

URBAN DEVELOPMENT DEPARTMENT  

GOVERNMENT OF UTTAR PRADESH



 

 
 

2 

 

 
 

  



    

 
 

3 

 

PREFACE 

  

 

To achieve outcomes of the public health, environment and social upliftment, I am pleased that Urban 

Development Department of the Government of Uttar Pradesh has fulfilled its role of formulating the Uttar 
[...]
UTTAR PRADESH STATE SEPTAGE MANAGEMENT POLICY 2019 
 

 
 

32 

5.6 User Interface Management 

“The Policy mandates ULBs to ensure urban areas to be open-defecation free through universal access to 

sanitary toilet. The commitment is backed by continued financial investments and top-up incentives and 

subsidies”. 

The SBM – U has been prime mover for improving the household level access to sanitary toilet to ensure safe 

containment of the human faeces. However, a little purpose is served if no arrangements are in place for safe 

emptying, disposal and treatment of the accumulated septage. Therefore, to further pursue the objective of 

public health and environmental outcomes, incentivesfor poor and slum dwellers will continue in ensuring that 

safety of the containment in the On-Site Sanitation (OSS) systems by way of retrofitting and refurbishment of 

the faulty septic tanks responsible for septage leakages. The Policy encourages ULBs to provision for an 

incentive system for both new structures as well as upgrades and replacement, equivalent to sewerage system 

connection costs. Given that uniform city wide systems and processes are envisaged, financial support may be 

provided for poor, slum dwellers and other vulnerable groups such as female headed households. 

A lack of fuller understanding of the quality of septic tanks in terms of technical design and performance has 

significantly affected the choice of treatment impacting a proper estimation of cost to services. A following 

actions are being suggested for follow-up: 

 Provision of septic tanks / upgradation of faulty septic tanks or twin pits or OSS. 

 Shifting of septic tanks those sited below toilets and other inaccessible locations. 

 Incentives for poor, slum dwellers and vulnerable communities. 

 Use of prefab systems for easy cleaning & consistency, thereby fostering private sector 

manufacturing. 

5.7 Scheduled Emptying Services 

“The Policy encourages ULBs to ensure safe, timely collection and transport of septage through scheduled 

emptying services. This shift in processes would ensure complete containment of waste with no direct 

human contact.” 

The efficacy of scheduled emptying systems depends on robust database of demand, a reliable and 
uninterrupted availability of service providers, a good management system for coordinated emptying process 
end to end (disposal at designated locations for treatment). It is important to compliment newly created real-
time database with the existing ones already created under different missions for harnessing the synergies of 
the data-fields. This database shall guidethe treatment systems in terms plant size determination, technology 
choice and disposal points for safe emptying, amongst others. This evidence-based decision-making system 
will help ULBs to undertake reform towards an accountable and transparent ecosystem of services provision, 
particularly when PPP models are envisaged. This will also support the ULBs’ preparedness for different rating 
processes. A summary of the cleaning scale across different ULB types is presented in Table 6. 

Table 6: Scheduled Emptying Services (3 and 5 years): A Comparison2 

 Cleaning once in 3 years Cleaning once in 5 years 

ULB Category ST / OSS 

cleaning per 

year  

Daily septage 

to be cleaned 

KL/day) 

Average Septage 

per ST / OSS 

(KL/ST) 

ST / OSS 

cleaning per 

year  

Daily septage 

to be cleaned 

KL/day)  

Average Septage 

per ST / OSS 

(KL/ST) 

NNs 1006758 3356 1.63 604055 2014 2.72 

NPPs 884128 2947 1.77 530477 1768 2.95 

NPs 499068 1664 1.82 299441 998 3.04 

Total 2389954 7967  1433973 4780  

* Assumptions for computation- 300 days of emptying services in a year, assuming 6 cum vehicle is used with 4 emptying’s per day 

                                                
2 Estimates for calculation - 300 days of emptying services, 4 scheduled emptying per day from 6 m3 capacity trucks. The department 
instructs the ULBs to plan the SM system with a mandatory 5-year cleaning cycle for septic tanks. Under this policy setting - 72 lakh septic 
tanks / OSS - 1750 to 3000 MLD per annum septage treatment - 14 to 24 lakhs scheduled emptying annually - a target of 600 vacuum trucks 
per day. 



UTTAR PRADESH STATE SEPTAGE MANAGEMENT POLICY 2019 
 

 
 

33 

The Policy recommends ULBs to plan for the SM system with a mandatory 5-year cleaning cycle for septic 

tanks. The state-level estimated targets to be realized under this component is ~ 72 lakh septic tanks / OSS in 

the State  1750 to 3000 MLD of septage treated annually ~ 14 to 24 lakh emptyings annually ~ 600 Vacuum 

trucks operating daily. 

5.8 Technical Options for Vehicles and Cleaning 

“Primacy will be accorded to occupational health & safety of the workforce engaged in the full sanitation 

value chain especially for the instances of contact with human waste. The mechanization and automation 

are non-negeotiable requirement from ULBs and service providers across the value chain. The state-of-the-

art IT and mobile applications will be deployed to track and monitor septage from point of generation until 

its safe disposal”. 

Given an overwhelming magnitude of engagement of the unorganized sector in the delivery of SM services 

especially emptying and conveyance, it is necessary to accord primacy to occupational health & safety of 

workforce under different value chain elements. The Governent e-market place (GEM) Portal has empaneled 

vehicles of different sizes to help ULBs in procurement for reference. 

 Suction-cum-jetting machines are the higher end of the band for the similar volume. 

 Most economical vaccum tankers are from 6 CUM category. 

 6 cum (Rs. 30 lakh) for large cities and 3 cum (Rs. 20 lakh) for small cities proposed. 

The average size of a septic tank or an OSS is 2m X 2m X 1.5-2m an equivalent volume of  6 to 8 cum [Source: 

CSIS – Agra & Mathura 1000 samples]. 

An estimation of the total truck requirement for the emptying business is 572 to match the current demand. 

The estimation does not include the current stock 

of vehicles held by the private sector and 

rendering services and requires to account before 

finalizing the demand for vaccum trucks. 

It is recommended that all ULBs should always 

have basic minimum number of septage cleaning 

and conveyance equipments in functioning 

condition based on their size. This will ensure 

emergency preparedness with the ULB. It is also 

understood that risks to private sector 

participation require to be mitigated through this 

basic mechanization process, more so when 

scheduled cleaning is mandated.  

 

 

 

 

 

 

 

Table 7: Septage Cleaning Mandate 



UTTAR PRADESH STATE SEPTAGE MANAGEMENT POLICY 2019 
 

 
 

34 

Category 
of Towns 

Number 
Septage 

generation 2018 
(KL/year)# 

Septage 
Generation  

- 2018 
(KL/Day) 

Septic tank 
cleaning per year 
(assuming once 

in 3 years) 

No. of STs 
emptying in 

1 day 
(assuming 6 
cum vehicle 
is deployed) 

Number of 6 cum 
trucks required 

(assuming 4 cleanings 
per day per truck - the 
working time between 

06 AM to 06 PM) 

NN 17 2000970 5482 1006758 914 228 

NPP 197 1900917 5208 884128 868 217 

NP 438 1107219 3033 499068 506 126 

Total 652 5009106 13724 2389954 2287 572 

5.9 Treatment, Resource Recovery and Disposal of Septage 

The significant determinant for selection of the treatment option is the characteristics of septage. The 

treatment facility would maximize the reuse of treated wastewater and septage for various public and 

commercial purposes. This will contribute in part towards nutrient & cost recovery and even profit generation. 

The major focus must be on: 

 Treating the effluent for the disposal or for secondary use. 

 Reducing the moisture content in the sludge and treating it for secondary use. 

 Pathogen reduction. 

 Nutrient recovery. 

 Operation, maintenance and energy requirements of the treatment technologies. 

The volume of septage to be treated as well as possibilities of dependence on existing STPs is detailed in Table 

8. 

Table 8: Septage Generation and Possibilities for Co-treatment 

Category 

of Towns 

Number of 

ULBs 

Septage generation 

2018 (KL/year) # 

Septage 

Generation 2018 

(KL/Day) 

No. of ULBs where treatment 

capacity exceeds septage addition 

limits for co-treatment (@1.5%) 

NN 17 2000970 5482 14 

NPP 197 1900917 5208 28 

NP 438 1107219 3033 6 

Total 652 5009106 13724 48 

 

• Co-treatment feasibility 

– 48 ULBs have STPs and 

allow the possibility of 

co-treatment 

– Require disposal points 

constructed in all STPs in 

the 48 ULBS to facilitate 

septage disposal on 

priority 

 

• Co-treatment with STP 

– Septage addition directly to STP 

– Septage addition to a manhole near STP 

– Septage addition to pumping station connected to STP 

– Septage addition to sludge digesters / sludge drying beds 

– Septage addition to waste stabilization ponds 

• Co-treatment with SWM Treatment plant 

– Waste to Energy 

– Sand drying bed and co-composting with MSW 

– Vermi-composting 

 

 

 



UTTAR PRADESH STATE SEPTAGE MANAGEMENT POLICY 2019 
 

 
 

35 

Table 9: Exclusive Septage Treatment Options (Mechanized / Non-mechanized) 

Containment Conveyance Treatment Reuse 

  Solid/ Liquid 

Separation 

Dewatering Further Treatment  

Twin pit Gulper system Imhoff Tanks Mechanical Co-composting Soil 

conditioner 

Septic tank Portable Pump Settling 

/Thicken-ing 

Tanks 

Unplanted 

drying beds 

Deep row 

entrenchment 

Irrigation 

Aerobic bio-

digester 

Vacuum (Truck) Geobags Thermal 

Drying 

Sludge 

incineration/pyrolysis 

Building 

Material 

Anaerobic 

bio-digester 

Vacuum(Tractor)  Solar Drying Anaerobic digestion Biofuel 

 Dung Beetle  Planted 

Drying beds 

Black soldier 

flies/Vermicomposting 

Proteins 

 Vacuum Tanker  Centrifuge Lime/Ammonia 

addition 

Disposal to 

river 

 Human Powered  Screw Press Co-treatment with 

wastewater up to 3% 

FS of current STP load 

 

 Transport 

Capacity - Small 

(1.5 – 3 KL) / 

Large (3 – 10 KL) 

  Waste activated 

sludge (liquid effluent) 

 

(Source: SM- An Orientation Module – Part A, NIUA, 2017 and Septage Management Leader’s Guidebook, 

Oxfam, 2016) 

 

The municipal bodies with the presence of STPs are being impressed upon to urgently undertake the feasibility 

of the treatment options amongst exclusive septage treatment, co-treatment with wastewater, co-treatment 

with solid waste, reuse for energy generation and production of products.  

Additionally, these municipal bodies are required to properly document the lessons learnedduring the 

implementation process to allow for the knowledge generation that shall be useful in advising on the designing 

new STPs, disposal points and related STPs processes modification.  

A profile of recently constructed septage treatment units across India is presented in Annexure 2 for ready 

reference of ULBs depending on the scale while they have been summarized in the the Table 9. 

As regards the new treatment site, it is advised that the following parameters should be taken into 

consideration before finalization: 

 The land parcel (either government or private) for treatment facility should be explored near existing 

STP, as the land acquisition could increase thecapex for setting up a treatment plant. A land leasing 

arrangement could also be explored. 

 The location of the treatment site may be explored not very far away from the population served. This 

helps in offsetting high fuel costsdue to long distance transportation by the vaccum tankers as this may 

result into higher cost to service. The typical distance to treatment unit shall be factored in the pricing 

for services. 

 A fair assessment of the size and dimensions of the land parcel should be undertaken considering the 

technology choice of the treatment. 



UTTAR PRADESH STATE SEPTAGE MANAGEMENT POLICY 2019 
 

 
 

36 

 The treatment plant location needs to be appropriately distanced from the residential area. A Rapid 

Environment Impact Assessment (REIA) of the potential sites and rehabilitation plan shall be assessed. 

 The treatment plant will require a reliable power supply and uninterrupted water supply for its efficient 

functioning if the treatment unit has mechanical parts for its operation. 

 The geological parameters such as soil type, depth of groundwater table and low-lying areas. 

 An assessment of space for future expansion. 

 The cost of the land parcel in terms of the purchase price or lost future revenue for alternative uses. 

 Climate resilience and flooding risk for the site. 

 Other aspects: The location should maintain a safe distance to surface water sources such as pond / 

river or drinking water sources such as open wells / bore wells etc. 

5.9 [A]      To further promote carbon absorption and mitigate climate change resulting from the treatment of 

the septage and SM related services, tree plantation will be carried out at the treatment facilities 

and also encourage the local use of the treated waste in form of compost and other products to 

offset the carbon generation and mitigate the climate change impact. The state of Uttar Pradesh is 

already carrying out large scale tree plantation and these efforts will further enhance those goals 

and also contribute to the sustainable development goals related to carbon absorption and climate 

change besides generating additional financial resources. 

5.9 [B]  A long-term plan will be developed with regards to the use of treated waste from STPs and FSSTPs so 

that the unit receives additional financial benefits as well as to ensure the valuable use of waste 

generated from the unit. 

5.10 Tariff Mechanisms 

“The Policy recommends a septage tax in line with the sewerage tax currently followed in ULBs. A separate 

head of tax may be created as part of the property tax collection system. This direction is propounded to 

enable ULBs an uniform and equivalent payment system for wastewater management systems by ensuring a 

stable funding source to facilitate operations, maintenance and refinancing for new assets. A single point 

payment system for users to facilitate easy payments to all stakeholders rendering services”. 

 

Different payment methods are available for ULBs to set forth charging for septage services rendered by ULBs 

or by the private sector. While setting up the process of tariff fixation, the cost to cleaning and payment 

mechanisms shall be kept in mind. 

 

Cost to service in UP: An example 
 

An estimation is made on comparing the cost of septage services as against existing sewer tax in a Nagar 

Nigam (NN) as a case in a situation of - integration of SM treatment facility at an existing STPs.TheULB 

invests in vacuum trucks and runs operations, including administration and planning costs. In the NN, it is 

observed that septage evacuation cost can be matched with the equivalent sewer tax. Currently the 

average rates of evacuation by private VTOs ranges widely between Rs. 900 – 2200 depending mostly on 

the distance to pick up point and disposal point. The price mechanism requires to be detailed to account 

for subsidies and incentives for Economically Weaker Section (EWS) and other disadvantaged groups to 

completely meet OMEX to start with and further to CAPEX, including land acquisition charges where 

incurred. 

5.11 Financial Sustainability of Septage Services 

“The Policy recommends financial sustainability as a critical parameter for septage management while 

designing activities under this policy and commits to financial support for SM on par with other 

infrastructure”. 



UTTAR PRADESH STATE SEPTAGE MANAGEMENT POLICY 2019 
 

 
 

37 

An indicative mix of options to reach financial sustainability is detailed below. 

[A]  On the lines of sewer tax, Urban Development Department, GoUP shall develop a septage tax with a 